

TEST REPORT

Number: GZHT02194297

Sep 17, 2019

Date:

Applicant: GUANGZHOU MOS TRADING CO.,LIMITED

NO.175, SHINAN RD, DONGCHONG TOWN NANSHA DISTRICT, GUANGZHOU GUANGDONG

CHINA

Attn: 施文涛

Sample Description As Declared:

No. Of Sample : One

Fibre Content : 100% Solution-Dyed Material : 100% Olefin Woven fabric

Finishing : -

End Uses : Cushion, pillow

Season : -

Colour : Green

Style No. : 15260402(402.202)

Order No./PO No. : Buyer's Name : Manufacturer's Name : Ref. : -

Prepared And Checked By:

For Intertek Testing Services Shenzhen Ltd. Guangzhou GDD Branch

Lin Lin

General Manager

se / jessiezhou



Page 1 Of 3

3/F, Hengyun Building, 235 Kaifa Ave., Guangzhou Economic & Technological Development District, Guangzhou, China 深圳天祥质量技术服务有限公司广州开发区分公司中国广州经济技术开发区开发大道 235 号恒运大厦 3 楼



TEST REPORT

Number: GZHT02194297

Applicant's Provided Care Instruction/Label:

Machine Wash Cold Permanent Press Cycle Line Dry Do Not Iron

Chlorine Bleach If Needed

Date Received/Date Test Started: Sep 06, 2019/Sep 09, 2019

Date Final Information Confirmed: -

Conclusion:

Based upon the results of flammability test reported, the sample submitted for testing meets the flammability requirements of the Canada's Textile Flammability Regulations (SOR/2016-194).

Prepared And Checked By:

For Intertek Testing Services Shenzhen Ltd. Guangzhou GDD Branch

Lin Lin

General Manager

se / jessiezhou



Page 2 Of 3

3/F, Hengyun Building, 235 Kaifa Ave., Guangzhou Economic & Technological Development District, Guangzhou, China 深圳天祥质量技术服务有限公司广州开发区分公司中国广州经济技术开发区开发大道 235 号恒运大厦 3 楼

Tel: +86 20 8396 6868 Fax: +86 20 8222 8169 Postcode:510730 www.intertek.com



TEST REPORT

Number: GZHT02194297

Tests Conducted (As Requested By The Applicant)

1 Flammability Test - Textiles Flammability Regulations (SOR/2016-194) (CAN/CGSB-4.2 No.27.5-2008):

The Apparatus And Methods Of Testing Were Those Described In Canadian General Standard Board Textile Test Method CAN/CGSB-4.2 No.27.5-2008

		<u>Requirement</u>
	After	
	Drycleaning	
<u>Original</u>	And Washing#	
DNI DNI	DNI DNI	Plain Surface
DNI DNI	DNI DNI	> 3.5 seconds
DNI DNI	DNI DNI	Raised Fibre Surface
DNI DNI	DNI DNI	> 4.0 seconds
DNI DNI	DNI DNI	

Remark : DNI = Did not ignite.

Cleansing Condition: The sample was first undergone commercial drycleaning in perchloroethylene

and then washed accordance with CAN/CGSB-4.2 No. 58, Machine Wash At

30°C, Permanent Press Cycle, Followed By Line Dry.

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. No copy of the test report(except for full text copy) shall be made without the written approval by Intertek.

se / jessiezhou